PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N NN N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N N NN N N N N NN N N N N NN N N N N A R RN R R R R A

FORTREX - 80/112 LBS THRUST - 24/36 VOLT - 45”/52” SHAFT

The parts diagram and parts list provides Minn Kota®” WEEE compliance disassembly instructions. For more information about where
you should dispose of your waste equipment for recycling and recovery and/or your European Union member state requirements, please
contact your dealer or distributor from which your product was purchased. Tools required, but not limited to: flat head screwdriver,

Phillips screwdriver, socket set, pliers, wire cutters.

FORTREX MOTOR

24 Volt 4” Motor Parts Diagram

>

0

u
I_I_I
26
50

16—QQ) °0—28 Y

48 52
g
46

©2023 Johnson Outdoors Marine Electronics, Inc. minnkota.johnsonoutdoors.com | 45



PARTS DIAGRAM & PARTS LIST

NN S N N NN N NN NN N N N S N NN N N N N N N N N N N N N N N N N N N NN N N N N N N N N NN N N N N N AN N N N NN N N N A A R R R R R A

24 Volt 4” Motor Parts List

Assembly Part # Description Notes Quantity
K 2437022 | MTR ASY 24V 4" 80# DSC 45" FW *80LB 45" 1
M 2437023 | MTR ASY 24V 4" 80# DSC 52" FW *80LB 52" 1
U 2889460 | SEAL & O-RING KIT *80 LB* *4"* 1
X 2993032 | TRANSDUCER ASSEMBLY *80LB 52" 1
VA 2993026 | TRANSDUCER ASSEMBLY *80LB 45" 1
AA 1378132 | PROPELLER KIT WW2 *80 LB* *4"* 1

Iltem Part # Description Notes Quantity
2 2-100-214 | ARMATURE ASSEMBLY 1
4 140-010 | BEARING 1
6 788-040 | RETAINING RING 1
8 2-200-130 | CTR HSG ASY 4.0 CB FW MAG 1
10 2-300-170 | BRUSH END HSG ASY 4.0 FW 1
12 x PLAIN END HSG/TRNDCR 4.0 DSC 67" *SEEX OR Z*

14 144-017 FLANGE BEARING 1
16 880-025 | SEAL 2
18 725-095 | PAPER TUBE - SEAL BORE 1
20 188-094 | BRUSH 2
22 9-738-015 | BRUSH PLATE ASSEMBLY 1
24 975-041 BRUSH SPRING 2
26 701-043 | O-RING, MOTOR 2
28 701-009 | O-RING, THRU-BOLT 2
30 830-027 | SCREW, 10-32X 2 2

830-094 | THRU-BOLT 12-24 *80LB 45" 2
3 830-095 | THRU-BOLT *80LB 52" 2
34 990-051 | WASHER, STEEL 1
36 990-052 | WASHER, NYLATRON 1
38 973-025 | SPACER, BRUSH PLATE 2
40 992-010 | WASHER, BELLEVILLE 2
42 990-045 | SPACER, THRUST 1
44 582-013 | CLIP, RETAINING, SHORT 1
. 640-016 | LEADWIRE, BLK AWG 56 1/2 XLP *80LB 45™* 1

640-018 | LEADWIRE, BLK 10 AWG 62 1/2 XLP *80LB 52" 1

640-119 | LEADWIRE, RED *80LB 45" 1
4 640-123 LEADWIRE, RED 10 AWG 64 XLP *80LB 52" 1

640-315 | BONDING WIRE, BROWN 45" *80LB 45" 1
»0 640-316 | BONDING WIRE, BROWN 52" *80LB 52" 1

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

46 | minnkota.johnsonoutdoors.com

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

ltem Part # Description Notes Quantity

2032003 | TUBE45” 1

%2 2032006 | TUBE52” 1
54 2331160 | PROPELLER *80LB* *4™* 1
56 2262658 | DRIVEPIN, LARGE 1
58 2091701 | WASHER, PROP, LARGE 1
60 2093101 | NUT, NYLOCK, PROP, LARGE 1
x DSC XDUCER ASSY 67" HWT *80LB 45" *SEE Z* 1

A % DSC XDUCER ASSY 73 HWT *80 LB 52" *SEE X* 1
62 2302104 | SCREW - #6-20 X 3/8 THD CUTS, RI 1
A ® SCREW - #6-20 X 1/2 THD CUTS, RI *SEEXOR Z* 3
64 230-038 | CABLE CLAMP 1

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

©2023 Johnson Outdoors Marine Electronics, Inc.

m}

The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

minnkota.johnsonoutdoors.com | 47



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

36 Volt 4.5” Motor Parts Diagram

128

126 130 O\ 132
.
—L—
104 —Q@— 104
94—Q)Q) © 0—108 /

48 | minnkota.johnsonoutdoors.com ©2023 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

36 Volt 4.5” Motor Parts List

Assembly Part # Description Notes Quantity
S 2437075 | MTR ASY 36V 4.5" *112 LB 45" 1
T 2881450 | SEAL & O-RING KIT *4.5"*112 LB* 1
Y 2993022 | TRANSDUCER ASSEMBLY *112 LB 45" 1

BB 1378160 | PROPELLER KIT WW2 *112 LB**4.5™* 1
Iltem Part # Description Notes Quantity
80 2-100-245 | ARMATURE ASSEMBLY 1
82 140-014 | BEARING-BALL 6000 1
84 788-040 | RETAINING RING 1
86 2-200-250 | CENTER HOUSING ASSEMBLY 1
88 2-300-175 | BRUSH END HSG ASY 4.5" FW 1
90 x PLAIN END HOUSING ASSEMBLY STD *SEE Y* 1
92 144-017 | FLANGE BEARING 1
94 880-025 | SEAL 2
96 725-095 | PAPER TUBE - SEAL BORE 1
98 188-095 | BRUSH 2
100 9-738-015 | BRUSH PLATE ASSEMBLY 1
102 975-045 | BRUSH SPRING 2
104 701-098 | O-RING, PLAIN END 2
108 701-009 | O-RING, THRU-BOLT 2
110 2053410 | SCREW, 8-32X1/2 2
112 830-094 | THRU-BOLT 12-24 2
114 990-051 | WASHER, STEEL 1
116 990-052 | WASHER, NYLATRON 1
118 2307312 | FERRITE BEAD 1
120 990-011 | WASHER, SHIM 1
122 992-011 | WASHER, BELLEVILLE 2
124 582-016 | CLIP, RETAINING 1
126 640-040 | LEADWIRE, BLACK 45" *1121B45™ 1
128 640-140 | LEADWIRE, RED 45" *112 LB 45" 1
130 640-315 | BONDING WIRE, BROWN 45” *112 LB 45" 1
132 2032003 | TUBE45” 1
134 2341160 | PROPELLER WW2 *112LB* *4.5"* 1
136 2262658 | DRIVEPIN, LARGE 1
138 2091701 | WASHER, PROP, LARGE 1
140 2093101 | NUT, NYLOCK, PROP, LARGE 1
A x DSC XDUCER ASSY 67" HWT *112 LB 45" *SEEY* 1

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

©2023 Johnson Outdoors Marine Electronics, Inc.

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

minnkota.johnsonoutdoors.com | 49



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

Item Part # Description Notes Quantity
142 2302104 | SCREW - #6-20 X 3/8 THD CUTS, RI 1
A ® SCREW - #6-20 X 1/2 THD CUTS, RI *SEE Y* 3
144 230-038 | CABLE CLAMP 1

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

50 | minnkota.johnsonoutdoors.com

O  The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

FORTREX MOUNT

Mount Parts Diagram

174 3

196 04
et P ﬁ

306
Qg 194 224 / A

276 278 180

OO0 QG —2%
@O EP—292

c

I_I_I
A4

214 218 220

©2023 Johnson Outdoors Marine Electronics, Inc. minnkota.johnsonoutdoors.com | 51



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

Mount Parts List
Assembly Part#  Description Notes Quantity
D 2991650 | MNT FW 80# 45", 112#/HC 52" *80LB 45" 1
E 2991652 | MNT ASM FTX FW 80# 52/62” *80 LB 52" 1
F 2991653 | MNT ASM FTX FW 112# 45" *112 LB 45™ 1
P 2771601 | ROPE ASSEMBLY 1
Q 2773600 | LATCH STRAP ASSEMBLY, SHORT *80LB 45" *112 LB 45™ 1
R 2773601 | LATCH STRAP ASSEMBLY, LONG *80 LB 52"* 1
A 2994887 | MOUNTING HARDWARE BAG ASSY 1
C 2991912 | BAG, ASSY. FORTREX MOUNT HDW 1
Item Part#  Description Notes Quantity
172 2280800 | LINK, BOWGUARD MOUNT, LEFT 1
174 2287303 | BUSHING, UPPER PINS
176 2283411 | SCREW, 1/4-20 X 1” FHS RIE TORX
178 2880401 | PULL GRIP ASSEMBLY
180 2261732 | WASHER
182 2281516 | SPACER, INNER ARM

184 2281702 | WASHER, LOCK 1/4

2284202 | OUTER ARM, SHORT

*80 LB 45" *112 LB 45™

186
2284212 | OUTER ARM, LONG

*80 LB 52"

188 2992322 | ROPE GUIDE ASSEMBLY

*INCLUDES THREADED INSERT*

190 2281530 | INSERT, THREADED

192 2282608 | PIN, 7/16 X5 5/32 - 52"

194 2282602 | PIN, 3/8X33/4”SS

196 2261505 | SPACER

198 2263011 | E-RING, 3/8 SHAFT

200 2223418 | SCREW, 1/4-20 X 1/2 BHCS

2993821 | INNER ARM ASSEMBLY, LONG *80 LB 52"*
20 2993819 | INNER ARM ASSEMBLY, SHORT *80 LB 45" *112 LB 45™
204 2042711 | SPRING, TORSION
206 2283620 | LATCH, SAFETY
208 2282611 | PIN, SAFETY LATCH
210 2281704 | WASHER 7/16 NYLON
212 2280805 | LINK, BOWGUARD MOUNT, RIGHT
214 2283410 | SCREW 1/4-20 X 1/2 PFH
2288403 | GAS SPRING (CYLINDER) *80LB 45"
216 2288404 | GAS SPRING (CYLINDER) *80 LB 52"*
2288405 | GAS SPRING (CYLINDER) *112 LB 45™

EEFgy I RN I O TN (T SR R ARG RREI BRI RS IFNOYN [N Y TSR U RGN AN QI BRI BRI RRENSY I NCWN PSR BN

A Not shown on Parts Diagram.
& This part is included in an assembly and cannot be ordered individually.

52 | minnkota.johnsonoutdoors.com

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc.




PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

Iltem Part # Description Notes Quantity
218 2281710 | SPACER, GAS SPRING 2
220 2282610 | PIN, UPPER, SHOCK 1
222 2280005 | BEARING, NYLINER 7/16” 4
224 2282600 | PIN, 7/16X47/8 1
226 2281932 | BRACKET, REAR PIVOT 2
228 2281501 | YOKE, FORTREX 1
230 2282606 | PIN,7/16X31/8 1
232 2283402 | SCREW, SET, 6-32 X 1/4 2
234 2282604 | PIN, KNURLED 5/16 X 2 1
236 2283615 | LATCHBAR 1
238 2283610 | BRACKET - LATCH/STRAP, ROPE PULL 1
240 2287300 | BUSHING, REAR PIVOT 2
242 2282602 | PIN, 3/8X 3 3/4 1
244 2263011 | E-RING, 3/8 SHAFT 2
246 2280008 | BEARING, IGLIDE 2
248 2282720 | SPRING, EXTENSION 2
250 2261732 | WASHER 8, NYLON 2
252 2373450 | SCREW 8-18 X 3/8 2
2283937 | SIDEPLATE, LEFT, SHORT, FW *80LB 45" *112 LB 45" 2
2t 2283947 | SIDEPLATE, LEFT, LONG, FW *80 LB 52" 1
2283932 | SIDEPLATE, RIGHT, SHORT, FW *80LB 45" *112 LB45™ 1
26 2283942 | SIDEPLATE, RIGHT, LONG, FW *80 LB 52" 1
258 2323403 | SCREW-1/4-20 X .375 MCH SS CRPH 4
260 2073408 | SCREW 1/4-20X7/8 2
262 2286700 | PLUG, SPACER 2
264 2283900 | RAMP, MOTOR 1
266 2283631 | RAIL, MACH., MOTOR REST 2
268 2286400 | COVER, RAIL, MOTOR REST 2
2281903 | BASE-EXTRUSION, SHORT, MACH *80LB 45" *112 LB 45" 1
270 2281913 | BASE-EXTRUSION, LONG, MACH *80 LB 52" 1
272 2323405 | SCREW 1/4-20X1/2 8
274 2263806 | STRAP HOLD DOWN 1
276 4 ROPE, MAXXUW MNT *SEE DD* 1
278 ® SHRINK TUBE .252 FD, ADHES *SEE DD* 1
280 4 WASHER - EYE SHAFT (.562 0D) SS *SEE DD* 1
288 2263468 | SCREW-1/4-20X2.5" S/S PPH 6
290 2263103 | NUT-1/4-20 NYLOCK SS 6
292 2261713 | WASHER-1/4 FLAT 18-8 SS 6

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

©2023 Johnson Outdoors Marine Electronics, Inc.

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

minnkota.johnsonoutdoors.com | 53



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

Item Part # Description Notes 1Quantity
294 x BRACKET, LATCH *SEE EE OR FF* 1
296 2288610 | RIVET, SHLDR 5/16" X.159” SS 2
298 2280006 | BEARING, NYLINER 5/16” 2
302 t 3 LATCH, STRAP, SHORT *SEE EE* 2
x LATCH, STRAP, LONG RSERERS 2
304 2283414 | SCREW 5/16-18 SHCS, RIE 2
306 2281700 | WASHER 5/16 LOCK 1
A 2285803 | HANG TAG, WARNING FORTREX 1
A 2285801 | HANG TAG, HOOK AND LOOP STRAP 1
A 2015800 | HANG TAG "CAUTION" TILT HINGE 1
A 2297165 | MANUAL-DISCLAIMER-DOWNLOAD INFO 1
A 2287111 | INSTALLTION GUIDE, FTXFC 1
A 2287106 | MANUAL FORTREX FC FW 1

A Not shown on Parts Diagram. O The Bow-Mount Stabilizer Assembly is not required or included on
& This part is included in an assembly and cannot be ordered individually. the 80Ib 45” Fortrex.

54 | minnkota.johnsonoutdoors.com ©2023 Johnson Outdoors Marine Electronics, Inc.




PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN
FORTREX BOWGUARD

Bowguard Parts Diagram

384 —<

382—8

— 362

©2023 Johnson Outdoors Marine Electronics, Inc. minnkota.johnsonoutdoors.com | 55



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

Bowguard Parts List
Assembly Part # Description Notes Quantity
J 2991550 | CLAMP COLLAR ASSEMBLY 1
G 2991754 | BOWGUARD ASSEMBLY *80LB 52" *80 LB45™ 1
H 2991755 | BOWGUARD ASSEMBLY *112 LB 45™ 1
B 2991925 o | BRACKET STABILIZER ASSEMBLY *NOT USED ON 80 LB 45"* 1
ltem Part # Description Notes Quantity
326 2073102 | NUT, 1/4-28 SS 1
328 % COLLAR CLAMP, “A” SIDE *SEE JJ* 1
330 2072621 | PIN, KNURLED 1
332 2071718 | WASHER #10 NYLON RETAINING 1
334 4 COLLAR CLAMP, “B” SIDE *SEE JJ* 1
336 2281505 | KNOB - SOFT GRIP, FW 1
338 2075120 | PAD, URETHANE, DEPTH COLLAR 1
340 2281952 | BRACKET, TOP 1
342 2280001 | BEARING, TOP BRACKET 1
344 2071541 | SPRING SLEEVE, UPPER 1
346 2282700 | SPRING, BOWGUARD 80 1
348 2281525 | SPACER, SPRING 62" ONLY 1
2281520 | SPRING SLEEVE, LOWER *80LB 52" *80 LB 45" 1
390 2071535 | SPRING SLEEVE, LOWER *112 LB 45" 1
2991728 | BRACKET, BOTTOM *80LB 52" *80 LB45™ 1
392 2991730 | BRACKET, BOTTOM *112 LB 45™* 1
354 2283413 | SCREW 3/8-16 X 1 SHCS, RIE 3
356 2282612 | PIN, SPRING 5/16” SS 2
358 2266000 | BEARING, BALL, STEEL 1
360 2266260 | BEARING RACE 1
362 2772085 | TUBE W/BEARING RACE 21" *80LB 45" *112 LB 45™ 1
2772086 | TUBE W/BEARING RACE 24" *80LB 52" 1
364 2267307 | BUSHING OUTER TUBE "80 LB 52" ONLY* 1
366 2266116 | BEARING, CARTRIDGE 1
368 2266001 | BEARING, SPLIT RING 1
370 2284600 | O-RING *112 LB 45" ONLY* 1
372 2281706 | WASHER-NYLATRON *112 LB 45" ONLY* 1
374 2261622 | COLLAR HALF 2
376 2263453 | SCREW, 1/4-20 X 1 SHCS 2
378 2071560 | COLLAR, TUBE 1
380 2263457 | SCREW-#8-32 X 3/8 PFH 4
382 2265100 | BUMPER (CRUTCH TIP) 1

A Not shown on Parts Diagram.
& This part is included in an assembly and cannot be ordered individually.

56 | minnkota.johnsonoutdoors.com

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

Description Quantity

384 2263624 | ANODIZED ALUMINUM 3/4” ROD, 22" 1
386 2263107 | HEXNUT 3/4-10 NYLON 1
388 2281929 | STABILIZER ARM BRACKET 1
390 2260221 | VINYL CAP 1
392 2223100 | NYLOCK STAINLESS STEEL NUT 2
394 2263422 | SCREW-5/16-18X 1" 2

A Not shown on Parts Diagram. O  The Bow-Mount Stabilizer Assembly is not required or included on

& This part is included in an assembly and cannot be ordered individually. the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc. minnkota.johnsonoutdoors.com | 57



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

FORTREX FOOT PEDAL

Foot Pedal Parts Diagram

546

478 Co— 482
482 R 00"\ 548
484 RS (%— 478§~ 478 %’ 484 $
g 482 480 ]
484 N & 480

58 | minnkota.johnsonoutdoors.com ©2023 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N N NN N NN N N N N N N N N N N N N N N N N N N N N N N N N N NN N N N N N N NN N N N N N N N N N N N N N NN N N R N A R RN R RN

Foot Pedal Parts List
Iltem Part # Description Quantity
416 2265430 | CABLE JACKET, 5’ 1
418 2261220 | WIRE HARNESS, MAX 1
420 2267505 | CABLE ASSEMBLY, RIGHT, 5’ 1
422 2267515 | CABLE ASSEMBLY, LEFT, 5’ 1
424 490575-2 | CABLE, ADPTR, 14 PIN, 175"-DSC 1
426 2773705 | PUSH BUTTON W/ MAGNET 1
428 2260810 | CLIP, REED SENSOR 1
430 2302732 | SPRING, PEDAL BUTTON 1
432 2994497 | FOOT PEDAL W/ PLUG 1
434 2263000 | E-RING, KNOB 1
436 2280115 | KNOB, SPEED CONTROL VARS 1
438 2263466 | SCREW 1/4-20X 2 1
440 2263210 | BRACKET, CONDUIT ADJUSTMENT 1
442 2263140 | NYLOCK KEEPER 1
444 2372100 | SCREW 8-18X5/8 2
446 2261714 [ WASHER, MAX FOOT PEDAL 2
448 2265115 [ BOOT, FOOT PEDAL 1
450 2254031 SWITCH, MOM/OFF/CON 1
452 2332103 | SCREW 6-20 X 3/8 1
454 2260511 PIN, PIVOT, FOOT PEDAL 1
456 2266610 | DECAL, ON/OFF SWITCH 1
458 2994556 | ASSEMBLY, FT PED BASE/PIN 1
460 2262301 PULLY, FOOT PEDAL 1
462 2266401 COVER, PULLEY 1
464 2301310 | SCREW8-18X1/2 2
466 2266413 | TENSION SCREW PLATE 1
468 2332103 | SCREW6-20X 3/8 2
470 2266412 | SWITCH PLATE, FOOT PEDAL 1
472 2264056 | CONTROL BOARD MAX 24/36 1
474 2884019 | SWITCH-REED, MAGNETIC W/CONNECTORS 1
476 2264511 BOTTOM PLATE, MAX 1
478 2372100 | SCREW 8-18X5/8 5
480 2223455 | SCREW 10-32X1/2 ZP 2
482 2265126 | BUMPER PAD, FOOT PEDAL 4
484 2378600 | POPRIVET, 3/16 X 3/4 ALUM 4
486 2256300 | TIEWRAP 1
488 2261238 | LEADWIRE 1

A Not shown on Parts Diagram.

& This part is included in an assembly and cannot be ordered individually.

©2023 Johnson Outdoors Marine Electronics, Inc.

O The Bow-Mount Stabilizer Assembly is not required or included on
the 80Ib 45” Fortrex.

minnkota.johnsonoutdoors.com | 59



PARTS DIAGRAM & PARTS LIST

AN N N N N N NN N N N N N N N N N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N NN N N NN N N N N N N N R N A R R RN R RN

ltem Part # Description Quantity
490 2365107 [ INSULATING PAD (2.3 X 3.2) 1
492 2263201 | CLAMP WIRE HARNESS MICRO 1
498 2267800 | GEAR, INDICATOR 3
500 2301310 [ SCREW8-18X1/2 1
502 2261905 BRACKET, INDICATOR 1
504 2262221 INDICATOR, DRIVE 1
506 2264015 LIGHT, INDICATOR 1
508 2282500 [ CONTROL BOX 1
510 2263471 | SCREW #6-32 X 1/4" SEMS ZPS 4
512 2990140 INDICATOR ASSEMBLY 1
514 2282730 | SPRING, INDICATOR 1
2285621 DECAL-COVER 80#, FW *80 LB 45" *80 LB 52" 1
216 2285623 | DECAL, COVER 112#, FW *112 LB 45" 1
518 2280202 | COVER, CONTROL BOX 1
520 2232360 | PULLEY, CABLE DRUM 1
522 2261730 | WASHER, NYLON 1
524 2996247 | TOP BEARING, PINION DRIVE 1
526 2223430 | SCREW 8 X 3/4 4
528 2261901 BRACKET, CONDUIT 1
530 2372100 | SCREW 8-18 X 5/8 THD 1
532 2263201 | CLAMP, WIRE HARNESS 1
534 2053414 | SCREW PPH 8-32 X 1/2 TRI-LOBE 3
536 2372100 [ SCREW 8-18X2/8 4
538 2265110 BOOT, CONTROL BOX 1
540 2355410 | SHRINKTUBE 3/8 3
542 2335400 | SHRINKTUBE 1/2"0DX 2" 2
544 2375400 | SHRINKTUBE 1/4” 0D X 1 3/4" 1
546 2218200 FUSE HOLDER ASSEMBLY 1
548 9953310 | TIEWRAP-8.5" 1
550 2994961 BAG ASM, CABLE ADPT, 490537-2 *490537-2* *MKR-MI-1* 1

A Not shown on Parts Diagram.
& This part is included in an assembly and cannot be ordered individually.

60 | minnkota.johnsonoutdoors.com

O The Bow-Mount Stabilizer Assembly is not required or included on

the 80Ib 45” Fortrex.

©2023 Johnson Outdoors Marine Electronics, Inc.



MOTOR WIRING DIAGRAM

NN N NN N N N N N N N N N N NN N N NN N N N N N N N N N N N N N N N N N N N N N N N N N N N N N NN N N NN N NN N N N N R R AR R RN A

FORTREX

The following Motor Wiring Diagram applies to all Fortrex Foot Control models installed with Dual Spectrum CHIRP.

Control Head

Fuse @mﬁ]:b) Indicator Light

Dual Black M- Gm“”dl Brown Orange
Spectrum | Brown
CHIRP Red |V|+ & Red M+

(—— M- — 1
@ _ Speed Adjustment Switch

: O

o] L E—
——— E Orange

© B+ @ sllisi (oS-
% MOM/
\- sl [ & OF/CON
| It H Switch
Yellow Dual
sfE Spectrum
] CHIRP
Momentary
Black B- Control

|
|
Motor |
|
|
| -—
|
|

Battery 1 Battery

- - - - - . - - - = = = = =4

=

S 4
|

NOTICE: This is a multi-voltage diagram. Double-check your motor's voltage for proper connections. Over-Current Protection

Devices are not shown in this illustration.

30 | minnkota.johnsonoutdoors.com ©2023 Johnson Outdoors Marine Electronics, Inc.



	FORTREX BOW-MOUNT TROLLING MOTOR OWNER'S MANUAL
	INTRODUCTION
	Motor Information
	Thank You
	Registration
	Serial Number

	TABLE OF CONTENTS
	SAFETY CONSIDERATIONS
	WARRANTY
	KNOW YOUR BOAT
	FEATURES
	INSTALLATION
	Installing the Fortrex 
	Installation Parts List
	Mounting Considerations
	Tools and Resources Required
	Installation
	Assembly of the Bowguard to the Mount
	Installing the Mount
	Installing the Gas Spring Pin
	Placing the Bow-Mount Stabilizer
	Mounting the Foot Pedal

	Dual Spectrum CHIRP
	Considerations for Connecting and Routing Dual Spectrum CHIRP
	Routing Connection Cables


	Installing the Prop

	BATTERY & WIRING INSTALLATION
	Boat Rigging & Product Installation
	Conductor and Circuit Breaker Sizing Table
	Selecting the Correct Batteries
	Additional Considerations
	Using Alternator Chargers
	Additional Accessories Connected to Trolling Motor Batteries
	Automatic Jump Start Systems and Selector Switches

	Connecting the Batteries in Series
	24 Volt Systems
	36 Volt Systems


	MOTOR WIRING DIAGRAM
	USING & ADJUSTING THE MOTOR
	Mount Features 
	Stowing and Deploying the Motor
	Motor Adjustments
	Adjusting the Lower Unit for a Secure Stow 
	Adjusting the Depth of the Motor

	Installing an External Transducer

	USING THE FOOT PEDAL
	Controlling Speed & Steering with the Foot Pedal 
	Foot Pedal Adjustments
	Adjusting the Steering Cable 


	SERVICE & MAINTENANCE
	Propeller Replacement
	Tools and Resources Required
	Installation

	Removal of the Bowguard
	Disconnect the Gas Spring
	Tools and Resources Required
	Installation
	Remove Bowguard From Mount

	General Maintenance 
	Troubleshooting
	For Further Troubleshooting and Repair 

	COMPLIANCE STATEMENTS
	Disposal
	Environemntal Complaince Statements
	WEEE Directive
	Environmental Ratings
	FCC Compliance
	Industry Canada Compliance

	PARTS DIAGRAM & PARTS LIST
	Fortrex - 80/112 lbs thrust - 24/36 volt - 45”/52” shaft
	Fortrex Motor
	24 Volt 4” Motor Parts Diagram
	24 Volt 4” Motor Parts List
	36 Volt 4.5” Motor Parts Diagram
	36 Volt 4.5” Motor Parts List

	Fortrex Mount
	Mount Parts Diagram
	Mount Parts List

	Fortrex Bowguard
	Bowguard Parts Diagram
	Bowguard Parts List

	Fortrex Foot Pedal
	Foot Pedal Parts Diagram
	Foot Pedal Parts List



	FORTREX® MOTEUR DE PÊCHE À LA TRAÎNE MONTÉ SUR PROUE MANUEL DU PROPRIETAIRE
	z

	INTRODUCTION
	Enregistrement
	Numéro de série
	Informations sur le moteur
	Merci

	TABLE DES MATIÈRES
	CONSIGNES DE SÉCURITÉ
	GARANTIE
	CONNAISSEZ VOTRE BATEAU
	CARACTÉRISTIQUES
	INSTALLATION
	Installation du Fortrex
	Liste de pièces d’installation
	Outils et ressources nécessaires
	Factures de montage
	Installation
	Assemblage du protège-étrave au support
	Installation du support
	Installer la goupille du ressort à gaz
	Placez le stabilisateur du support à l’étrave
	Montage de la pédale


	CHIRP à double spectre
	Considérations relatives à la connexion et au routage du CHIRP à double spectre
	Acheminement des câbles de connexion

	Installation de l’hélice

	�INSTALLATION DE LA BATTERIE ET DU CÂBLAGE
	Gréement de l’embarcation et installation du produit
	Tableau des dimensions de gabarit des conducteurs et disjoncteurs
	Comment sélectionner les batteries adéquates
	Autres points à considérer
	Utilisation de chargeurs-onduleurs
	Accessoires supplémentaires connectés aux batteries du moteur de pêche à la traîne
	Systèmes de démarrage d’appoint et commutateurs


	Brancher les batteries en serie
	Systemes de 24 Volts
	Systemes de 35 Volts


	SCHÉMA DE CÂBLAGE DU MOTEUR
	UTILISATION ET RÉGLAGE DU MOTEUR
	Caractéristiques du support
	Arrimage et déploiement du moteur
	Ajustments du Moteur
	Ajustement de l’unité inférieure pour un arrimage sûr
	Réglage de la profondeur du moteur

	Installation d’un transducteur externe

	UTILISATION DE LA PÉDALE
	Contrôle de la vitesse et de la direction avec la pédale
	Ajustements de la pédale
	Réglage du câble du gouvernail


	SERVICE ET ENTRETIEN
	Remplacement de l’hélice
	Outils et ressources nécessaires
	Installation

	Retrait du protège-étrave
	Outils et ressources nécessaires
	Installation
	Débranchez le ressort à gaz
	Retirer le protège-étrave du support

	Entretien général
	Dépannage
	Pour d’autres services de dépannage et de réparation

	DÉCLARATIONS DE CONFORMITÉ
	Déclarations de conformité Environmentale
	Élimination
	Conformité FCC
	Conformité aux normes d’industrie canada
	Cotes Environmentales

	SCHÉMA DES PIÈCES ET LISTE DES PIÈCES
	Fortrex – Poussée De 80/112 Lb (36,3/50,8 Kg) – 24/36 Volts - Arbre De 45 Po/52 Po (114 Cm/132 Cm)
	Moteur Fortrex
	Schéma des pièces du moteur de 24 volts, 4 po (10,2 cm)
	Liste des pièces du moteur de 24 volts, 4 po (10,2 cm)
	Schéma des pièces du moteur de 36 volts, 4,5 po (11,4 cm)
	Liste des pièces du moteur de 36 volts, 4,5 po (11,4 cm)

	Support Fortrex
	Schéma des pièces du support
	Liste des pièces du support

	Protège-étrave Fortrex
	Schéma des pièces du protège-étrave
	Liste des pièces du protège-étrave

	Pédale Fortrex
	Schéma des pièces de la pédale
	Liste des pièces de la pédale



	REMARQUES

